00000 O 0 O MENU BACK

NO. PART NO. PART NAME | Q"ty| DESCRIPTION |FROM  UP TO SERIAL NO.| REMARKS
1 7205 1002 100 CASE 1
2 7205 1007 100 CASE 1
3 7205 1008 000 GASKET 1
4 0540 1008 018 PIN 2 |p8x=1s
5 K814 0108 040 BOLT 2 |m8x><40
6 K814 0108 100 BOLT 6 [M8><100
7 K814 0108 120 BOLT 2 |M8><120
8 F301 0108 000 NUT 10 |M8
9 K812 0110 012 BOLT 1 |[M10><12
10 | 0833 0001 000 WASHER 1 |swi0
11 | 7410 1004 000 CAP 1 |pPs1/20
12 | 7305 3312 000 PIPE 1

CT12G 1 04/07/01



00000 O O O MENU BACK

20

1 7 (GRR—VFEH)

NO. PART NO. PART NAME | Q"ty| DESCRIPTION JFroM  UP TO SERIAL NO.| REMARKS
1 7205 2102 001 SHAFT 1
2 7304 2003 001 GEAR 1
3 7205 2106 000 GEAR 1
4 7205 2108 000 SHIM 1
5 0740 0002 200 RING 1 |s22
6 7205 2111 001 CLAW 1
7 0750 0062 040 BEARING 1 |6204
8 7205 2115 001 GEAR 1
9 7205 2132 000 GEAR 1
10 | 7308 2309 000 SHIM 1
11 | 0740 0002 500 RING 2 |s25
12 | 7205 2006 000 GASKET 1
13 | 7205 2125 000 FLANGE 1
14 | K710 0108 020 BOLT 4 [mM8>=20
15 | 7205 2131 001 COLLAR 1
16 | 0750 0062 052 BEARING 2 620527
17 | 7305 2025 000 CLUTCH ASSY 1
18 | 0840 1025 387 SEAL 1 |UE25387
19 | 7305 2022 000 GASKET 1
20 | K710 0108 020 BOLT 4 [mM8>=20
21 | 0350 0161 230 WASHER 1 [12=<30><3.2
22 | A351 0112 002 U-NUT 1 |m12
CT12G 04/07/01



00000 O O O MENU BACK

7305 2025A Z7vFAssy CLUTCH ASSY
28 29 920

S RS B 44 PR %] A T W B i *
NO. PART NO. PART NAME | Q ty| DESCRIPTION |FROM ~ UP TO SERTAL NO. REMARKS
1 7305 2025 000 [©5vFAssy CLUTCH ASSY 1 NO.2~NO0.29% &1
2 7305 2026 000 [ 27—!Assy PULLEY ASSY 1 NO.3~NO.6Z =L
3 a—1)— 1 |we245-01 BB SR A A AL
4 STy e— 1 |W4405-12 B &k B A Al
5 FFHIADEAT40 1 BB S A A AL
6 R—=ILA_TYLY 2 BB SR AS A AT
7 7305 2011 200 |F—'J—H/ —Assy |[COVER ASSY 1 NO.8~NO.9% &1
8 T—1)—H\— 1 |we012-01 B SR B A Al
9 R—=RAL—ILHVE 1 |w4409-14 B SR A Al
10 | 7305 2011 300 [Zox— 2% Assy FACING ASSY 1 NO.11~NO.19% &L
11 SaRYyY 1 |we012-02 BB SR A A AL
12 I37vk 1 |W5206-05 BB SR A A AL
13 Yo arIL—k 2 [w3982-04 BB SR A A AT
14 Jx045 2 |w4856-08 B &k B A Al
15 L oUPZi 6 |w3260-09 BB SR AS A AL
16 2T IY 3 |W3260-10 BB SR AS A AT
17 SYYE Uk 3 |w3558-09 B SR B A Al
18 JUEY 6 |w3558-10 B SR B A Al
19 HIRT) 5 3 |wa836-37 BB SR A A AL
20 | 7305 2011 400 |R7Y5AHT HOLDER 1 NO.21~NO.23% &L
21 7Yy 1 TN )
22 7Y H5FHT 1 |we001-04 B &k B A Al
23 oYy 1 R A Al
24 | 7305 2011 500 |A.LL/S\—Assy LEVER ASSY 1 NO.25~NO.27%¢&¢>
25 HLTR 1 |we001-07 B SR A Al
26 HLLN— 1 |we001-08 Bh SR A Al
27 R—RAH/3— 1 |w5044-03 BB SR A A AL
28 | 7305 2011 600 |H/8—/Sy%> PACKING 1 |W5260-03
29 | F242 0105 010 |3 ~_+&LRA SCREW 6 |M5x10

KEGUOAA N —/UE, FENETA,  HieE S ORI, FaibeE L 8 A,
CT12G —3— 12/03/05



00000 O O O MENU BACK

10

NO. PART NO. PART NAME | Q"ty| DESCRIPTION |FROM  UP TO SERIAL NO.| REMARKS
1 7205 2202 000 SHAFT 1

2 7205 2205 000 GEAR 1

3 7201 2306 000 GEAR 1

4 7205 2206 000 GEAR 1

5 7205 2207 000 GEAR 1

6 7205 2208 000 GEAR 1

7 7205 2211 000 COLLAR 1

8 7205 2215 000 GEAR 1

9 7301 2006 000 SHIM 1

10 | 0750 0060 040 BEARING 2 6004

CT12G

04/07/01




00000 O O O MENU BACK

NO. PART NO. PART NAME | Q"ty| DESCRIPTION |FROM  UP TO SERIAL NO.| REMARKS
1 7205 2301 000 SHAFT 1
2 7201 2306 000 GEAR 1
3 7205 2206 000 GEAR 1
4 7205 2207 000 GEAR 1
5 7205 2308 000 COLLAR 1
6 0740 0002 500 RING 1 |s25
7 7301 2006 000 SHIM 1
8 0750 0060 040 BEARING 2 6004
CT12G 04/07/01




00000 O O O MENU BACK

NO. PART NO. PART NAME | Q"ty| DESCRIPTION |FROM  UP TO SERIAL NO.| REMARKS
1 7205 2402 001 SHAFT 1
2 7205 2404 000 GEAR 1
3 0740 0003 000 RING 2 |s30
4 0750 0062 050 BEARING 2 6205
CT12G 04/07/01




00000 O O O MENU BACK

NO. PART NO. PART NAME "ty | DESCRIPTION [FROM  UP TO SERIAL NO.| REMARKS
1 7205 2501 100 GEAR 1

2 7205 2503 100 CASE 1

3 7205 2504 200 CASE 1

4 7201 2605 010 GEAR 2 |CF1B-0404

5 7201 2606 010 GEAR 2 |CF1B-0405

6 7201 2607 000 SHAFT 1 |cT10-0706

7 7201 2608 000 SHIM 2 |cT10-0707

8 7201 2609 000 SHIM 2 |cT10-0708

9 K712 0610 025 BOLT 8 [M10>=25

10 [ 0750 0060 090 BEARING 1 |6009

CT12G 04/07/01




00000 O O O MENU BACK

NO. PART NO. PART NAME | Q"ty| DESCRIPTION |[FROM  UP TO SERIAL NO.| REMARKS
1 7205 2751 000 PIPE 2

2 7205 2753 000 SHAFT 1

3 7205 2608 000 HOLDER 1

4 0750 0060 060 BEARING 1 |6006

5 7205 2609 000 COLLAR 1

6 7205 2756 000 SHAFT 1

7 0840 1030 458 SEAL 2 |UE30458

8 K814 0108 025 BOLT 12 |M8>=25

9 0750 0560 064 BEARING 4 16006DDU

10 | 0741 0005 500 RING 2 |H55

CT12G 8 04/07/01




00000 O O O MENU BACK

NO. PART NO. PART NAME [Q"ty| DESCRIPTION |FROM  UP TO SERIAL No.| REMARKS

1 7205 3001 000 SHIFTER A 1 R1 - F1
2 | 7205 3002 000 SHIFTER B 1 R2 - F2
3 | 7205 3003 000 SHIFTER C 1 F3 - F4
4 7305 3008 000 SPRING 3 |#130

5 | 0800 0000 800 BALL 3 _|5/16

6 | 7205 3008 000 SHAFT 1

7 | 7205 3009 000 SHAFT 1

8 | 7205 3007 001 SHAFT 1

CT12G 9 08/03/18



00000 O O O MENU BACK

set

NO. PART NO. PART NAME | Q"ty| DESCRIPTION |FROM  UP TO SERIAL NO.| REMARKS
1 7205 3102 000 HEAD 1

2 7308 3103 000 PLATE 1

3 7301 3102 000 GASKET 2

4 K710 0608 020 BOLT 4 |M8><20 2410

5 0550 0006 022 PIN spring 1 |p6=<22

6 7308 3108 000 SHAFT 1 |@14><140

7 0840 1014 246 SEAL 2 |UE14246

8 7953 1055 000 CAP 1

9 7205 3115 000 LEVER 1

10 | 7205 3118 000 SWITCH 1 |BL-100T1 NO.12

11 | 0833 0001 400 WASHER 1 |swi4

12 | 7205 3121 000 SIM 1 |3

CT12G 10 04/07/01




00000 O O O MENU BACK

12
set
NO. PART NO. PART NAME | Q"ty| DESCRIPTION [FROM  UP TO SERIAL NO. REMARKS
1 | 7205 4002 000 FLANGE 1
2 K710 0108 020 BOLT 4 |M8><20
3 0840 1025 457 SEAL 1 |UE25457
4 | 7205 4003 100 PLATE 1 |pl10 NO5 NO9
5 | 7205 4003 200 PLATE 1
7 | 7205 4003 700 LEVER 1
9 | 0740 0001 600 RING 1 |[s16
10 | K700 0606 014 BOLT 4 |Me><14
11 | 7205 4008 001 DRUM 1
12 | K710 0608 016 BOLT 1 |M8x=<16
13 | 0350 0160 828 WASHER 1 [8=<28>=32
30 | 7301 9901 000 SHOE SET 1
CT12G 11 04/07/01




00000 O O O MENU BACK

NO. PART NO. PART NAME [ Q"ty| DESCRIPTION |FrROM  UP TO SERIAL NO.| REMARKS
1 | 7201 4101 000 PLATE 1
2 | 7201 4102 000 PLATE 1
3 7201 4103 000 PLATE 2
5 7201 4105 000 SHAFT 2
6 | A301 0110 001 NUT 2 [m10
7 | A360 0101 002 WASHERSPRING 2 [10
9 | 7201 4106 000 LEVER 1
9 | 7201 4107 000 LEVER 1
10 | F301 0108 000 NUT 8 |[m8
11 | 7205 4265 000 DRUM 2
12 | 0572 0010 050 KEY 2 |10=<8>50
13 | 0350 0172 040 WASHER 2 |20=<40=45
14 | A304 0120 003 NUT 4 [M20
30 | 7201 9901 000 SHOE SET 2
CT12G 12 04/07/01




00000 O O O MENU BACK

NO. PART NO. PART NAME | Q"ty| DESCRIPTION |FROM  UP TO SERIAL NO.| REMARKS
1 | 7201 5002 002 CASE 1
2 | Ab44 0608 030 BOLT 4 [M8><30 2410
3 | K814 0108 085 BOLT 2 [m8>=85
4 | 72015004 010 GEAR 1 |cT10
5 | 7205 5003 000 SHAFT 1
6 | 07600051 107 BEARING 1 |51107
7 | 7201 5007 010 GEAR 1 |cT10C
8 | 7201 5008 000 SHIM 1 |cTi0Cc-1108
9 | 0750 0063 040 BEARING 1 |6304
10 | 0840 2030 528 SEAL 1 |AD30528
11 | 0750 0562 054 BEARING 1 [6205DDU
12 | 7304 2308 000 COLLAR 1
13 | 7205 5005 000 BRACKET 1
14 | K710 0108 016 BOLT 4 [mex<16
15 | 7201 2016 000 PLATE 1
16 | 7201 2017 000 GASKET 1
17 | K700 0606 020 BOLT 4 |M6><20 2410
CT12G 13 04/07/01




	MENU BACK: 


